
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chipper 

Shredder 

MK2 



1 327005401 OBSOLETE 
2 301017900 CHIPPER SHREDDER BEARING HOLDER PLATE 

3 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 
4 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

5 04827500 NYLOC NUT 5/16 UNF 
6 528000900 CHIPPER SHREDDER BEARING PLATE 

7 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

9 183003700 CHIPPER SHREDDER PULLEY SHAFT 
11 301018100 CHIPPER SHREDDER TOOLKIT COVER 

12 183003300 NEW PART NO: 183024500  PLASTIC LID FIXING 
13 06849100 2MM R CLIP 

14 08822900 NEW PART NO: 089423700  TRANSAXLE WASHER 

15 19840500 LAWNGROOMER/SHREDDER WHEEL 
17 07921200 19MM EXTERNAL CIRCLIP C1A1400/19 

18 14811800 HUB CAP (MOULDED) 
19 528001100 SHREDDER ROTOR PLATE 

20 301018300 SHREDDER PULLEY SPACER PLATE 
21 301018200 SHREDDER BELT GUARD 

22 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

23 09830600 NEW PART NO: 09921900  KEY 
24 208000100 SHREDDER "V" PULL 

25 09863000 KEY 1/4 X 1/4 X 2" 
26 528001200 NEW PART NO: 528001700  SHREDDER ROTOR PLATE  

27 528002200 WASHER 3/8 S/C 

28 301017800 SHREDDER ROTOR COVER 



 

 

 

 

 

 

29 028000400 SET SCREW 5/16 X 1/2" UN 

30 048000300 NUT 5/16 UNC FLANGED 
31 528001500 SHREDDER REAR CHUTE 

32 528002800 BOLT 5/16 X 3 3/4" UN 
33 04822200 LOCKNUT 5/16UNF HEX Z/P 

34 528001400 SHREDDER ROTOR BACK PLATE 

35 528001000 SHREDDER FUNNEL HOLDER PLATE 
36 148001800 SHREDDER FUNNEL 

37 528001600 SHREDDER COLLECTOR BIN MOUNTING PLATE 
38 088001000 NEW PART NO: 088003700  WASHER 

39 148002100 SHREDDER COLLECTOR BIN 

40 528001300 SHREDDER ROTOR COVER PLATE 
41 301018001 SHREDDER PULLEY COVER 

42 327005700 SHREDDER L/H LIFT CHANNEL 
42 327179400 V2050 CHIPP SHREDD LIFT CHANNEL ASSY LH 

43 02827600 SET SCREW 5/16 X 3/4 
44 08850500 NYLON WASHER 1/2" 

46 27707700 27707701  NEW PART NO: 541124500  LOCKING HANDLE 

48 08827800 NEW PART NO: 08874300  WASHER 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



9 183003700 CHIPPER SHREDDER PULLEY SHAFT 

10 528000900 CHIPPER SHREDDER BEARING PLATE 
11 301018100 CHIPPER SHREDDER TOOLKIT COVER 

12 183003300 NEW PART NO: 183024500  PLASTIC LID FIXING 
13 06849100 2MM R CLIP 

16 08884500 GALVANISED WASHER, SHREDDER 

17 07921200 19MM EXTERNAL CIRCLIP C1A1400/19 
18 14811800 HUB CAP (MOULDED) 

21 301018200 SHREDDER BELT GUARD 
22 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

24 208000100 SHREDDER "V" PULL 

38 088001000 NEW PART NO: 088003700  WASHER 
40 528001300 SHREDDER ROTOR COVER PLATE 

45 31302800 SPACER 7MM X 5/16ID 
46 27707700 27707701  NEW PART NO: 541124500 LOCKING HANDLE 

47 30149800 L/H PGC LEVER LOCK 
49 02844700 NEW PART NO: 01844700  BOLT 

50 04819400 NEW PART NO: 04891400  NYLOC NUT 

51 327005800 SHREDDER R/H LIFT CAHANNEL 
51 327179500 V2050 CHIPP SHREDD LIFT CHANNEL ASSY RH 

52 27707800 27707801  NEW PART NO: 541124500 LOCKING HANDLE 
53 30150300 R/H PGC LEVER LOCK 

54 528003000 SHREDDER BASKET 

55 528002900 WASHER M6 BLACK 
56 018001400 NEW PART NO: 028002900  BOLT 



57 048000400 FLANGED NUT M6 

58 018001500 ROOFING BOLT M8 X 20MM 
59 048000500 FLANGED NUT M8 

60 228000400 BELT - BX67 - CHIPPER / SHREDDER 
60 228002000 BX72 CHIPPER SHREDDER DRIVE BELT V2050 
 

 

 

 

 

 

 

 

 


